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/ TAITA CHEMICAL COMPANY, LIMITED 0O A
% 4 2@/ TAITA CHEMICAL COMPANY, LIMITED KAOHSIUNG BRANCH)

TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

siﬁl&j% (Sample Submitted By) : st g1 Euwipg 2@ (TAITA CHEMICAL COMPANY LIMITED)
% #-(Sample Description) . GENERAL PURPOSE POLYSTYRENE(E FERRFLH)
Jf?\ =4 %5.(Style/Item No. ) : 861B/ D/ F/ N/ W~ 866B/ N/ NK/ NH/ BM/ NM ~ 808 ~ 818 /K/W/L ~ 951F ~ 751S
&+ 7 (Sample Material) ¢GPS RESIN
lﬁlé@?l(Country of Origin) o (TAIVAN)
J it p # (Sample Receiving Date) : 2016/01/08
BIFD & (Testing Period) ¢ 2016/01/08 TO 2016/01/19

B2 £ (Test Requested)

BIHE AT Y ERMINE R FH TS g (FDA)-21 CFR 177.1640:& 7ipls#. RIRE P S RRER % 4. / As
specified by client, with reference to U.S. Food and Drug Administration (FDA) 21 CFR 177. 1640 to conduct test.
Please refer to result table for testing item(s).

PR % % (Test Results) : # 27— F (Please refer to next pages).

Signed for and\an by
SGS TAIWANLTD:
Chemical Laboratory - Taipei
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P2 % (Test Results)

#3838 = (PART NAME)No. 1 o FHP g (TRANSPARENT PLASTIC SHEET)
i i (PASS

P ¥ W CARM| EE e
(Test Items) (Unit) (Method) B | Result) | 5050
(MDL) No. 1
BAGFefHEM / Total residual % %% 3 W 2RE 1 (CFR) Title 21, Pt 0.005 0.0336 1.0
styrene monomer 177.1640 / With reference to CFR
Title 21, Pt 177.1640

# 3z (Note) :

1. 0.1wt% = 1000ppm ; mg/kg = ppm

2. MDL = Method Detection Limit (= ;% i pl4&*2iE)
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NO. 3, CHEN CHI ST., CHIEN CHEN DIST., KAOHSIUNG CITY, TAIWAN

By REERT O BIAT R R EHRRIL S/, X

(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) *x
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